



TEST CERTIFICATE

(This certificate is not valid without a hologram)

Page : 1/1

Sample : SBR Rubber Tile	Report No./ULR : 21000261
Sample Description : SBR Rubber Tile-20mm	Version No. : 2
Customer Ref : Nil, Dt-27/10/2018	Report Reissue Date: 12/11/2018

Customer Name & Address : Fab Flooring India (MANUFACTURERS & EXPORTERS OF RUBBER FLOORING) T-4/2, Industrial Area, Phase- 1, Mangolpuri, Delhi - 110083	Job Code	STRC/21000261
	Sample Received On	30/10/2018
	Date of Testing	30/10/2018-12/11/2018
	Sample Quantity	3 Piece of Sample
	Sample Condition: --	

S. No.	Test Parameters	Test Results	Test Method
1.	Tensile Strength (Mpa)	1.5	IS: 3400 (P-1) 2012
2.	% Elongation at break	120	IS: 3400 (P-1) 2012
3.	Density, kg/m ³	980	IS: 3400 (P-9) 2014
4.	Specific Gravity	0.98	ASTM D 792-13
5.	Impact Resistance	No failure	ASTM D 1709-98
6.	Hardness , Shore A	62	ASTM D 2240-05
7.	Abrasion Resistance, % by weight	0.7	IS: 1237-2012
8.	Compression set, % 24 hour at 27±1°C	96.1	IS: 3400 (P-10) 1977
9.	Temperature Resistance test at -40°C	No Changes	STRC/STP/BM02
10.	Temperature Resistance test at 100°C	No Changes	STRC/STP/BM02
11.	Temperature Resistance test at 150°C	No Changes	STRC/STP/BM02

Note: This Report replaces the Report No 21000261 Dated 05/11/2018

***** End of Report *****

Pang
charito

Format No.: STRC/7.8/F/TC/Z/03

